
1-9 TOOL CARRIAGE

PARTS LIST  -Main Parts- PARTS LIST  -Supplemental Parts-
Parts No. Parts Name Parts No. Parts Name

1 22805288-00 ASS'Y, CARRIAGE CM-500 S1 31029801-00 BUSH,ROLL 2*4
2 22805292-00 ASS'Y, CLAMP BLADE CM-500 S2 31029803-00 BUSH,ROLL 3*5
3 22805291-00 ASS'Y, HOLDER BLADE CM-500 S3 31329601-00 CLAMP,INSULOK T-18S
4 22805287-00 ASS'Y, PLATE CAM SLIDE CM-500 S4 31289102-00 CUPSCREW, M3*6 NI
5 7488739000-00 BASE CUTTER CJ-500 S5 31299102-00 RIVET,NYLON P2655B
6 23415119-00 CABLE-ASSY,PINCH-SENS SP-300 S6 31019118-00 SCREW,BINDING M3*10 BC
7 22045137-00 COVER,CARRIAGE BOARD SP-300 S7 31019116-00 SCREW,BINDING M3*6 BC
8 22025269-00 COVER,CARRIAGE CM-500 S8 31049117-00 SCREW,CAP M4*12 BC+PW
9 W840605060-00 CROP MARK BOARD SP-300 S9 31049169-00 SCREW,CAP M4*8 BC+PW4*10*0.8

10 W8406050E0-00 CUT CARRIAGE BOARD SP-300 S10 31169103-00 SCREW,FLAT M3*6 BC
11 22285503-00 NUT,PENHOLDER S11 31089110-00 SCREW,PAN M3*4 C+PW
12 21495115-00 SCREW,BLADE SET CM-500 S12 31229103-00 SCREW,TRUSS M2*6 BC
13 15099115-00 SENSOR-INTERRUPTER GP2A25NJ S13 31249402-00 WASHER,EXTERNAL TOOTH M4 C
14 21475148-00 SHEET,FILTER CROP CJ-500 S14 31019112-00 SCREW,BINDING M2.6*4 BC
15 22175122-00 SPRING,BACKUP PNC-960
16 22175154-00 SPRING,BLADE UP CM-500
17 22175155-00 SPRING,SCREW CM-500
18 22715168-00 STAY,AUTO CUTTER 2 CM-500
19 22715360-00 STAY,CUT CARRIAGE BOARD SP-300
20 22715359-00 STAY,CUT CARRIAGE HOLD SP-300
21 23475216-00 CABLE-CARD, 15P1 1900L BB

1-11

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

20

19

21

S1

S2

S3

S4

S4

S4

S4
S5

S5

S6

S10

S8

S7S9

S7

S11

S12

S13

S14




